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Applicant : NEWFLO CORPORATION SDN. BHD
No. 4 & 6, Jalan Balakong Jaya 4
Taman Industri Balakong Jaya
43300 Balakong, Selangor.

Manufacturer : KOFULSO CO. LTD.
377-8, Gumgokdong, Seo-Gu, South Korea.

Product : FLEXIBLE FIRE SPRINKLER HOSE
Reference Standard / 
Method of Test

: Manufacturer’s Specification – Pressure Test. 

Description of sample / 
Description of Test 
Specimen

: Model: EFU240.
Type: Unbraided.
Rating: 175 PSI.
Size: 1000mm.

Date Received of 
Complete Application

: 24 January 2019

Job No. : J20191390095
Description of Test 
Results / Overall Test 
Result

: The submitted test samples as describe in this test report complied with
the requirement of the above standard.

Issued Date : 29 January 2019

Approved Signatories;

...................................................... 
(MOHD RASHIDI BIN BATCHA)

Testing Executive

...................................................... 
(MOHD FAIZAR BIN MUSTAFA)

Head 
Mechanical & Automotive Section 

Testing Services Department



REPORT NO : 2019MA0116 PAGE : 2 OF 2 

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS 
International Sdn. Bhd. This Test Report shall not be reproduced, except in full and shall not be used for any purpose by any means or 
forms (including but not limited to advertising purposes) without written approval from the Managing Director, SIRIM QAS International 
Sdn. Bhd. Please refer the last page for Conditions Relating to the Use of Test Report. 

 
 

 

No. Size  
Pressure Duration 

Results 
Body 

1. 1000mm 20 bar 15 minute Pass. 
 

 

 

 

 

Figure 1: Photograph of test sample. 



 


